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Name: DOKE COMMUNICATION (HK) LIMITED

Applicant
Address: 19H MAXGRAND PLAZA NO 3 TAlI YAU STREET SAN PO
KONG KL
Name: Shenzhen DOKE Electronic Co., Ltd
Manufacturer

Address: 801, Building3, 7th Industrial Zone, Yulv Community,
Yutang Road, Guangming District, Shenzhen, China.

Equipment Under Test

Product Name: Mobile Phone
Model Name: SHARK 6
Additional Model Name: TIGER 8
Brand Name: Blackview, OSCAL

Serial NO.: N/A

Sample NO.: 202505200770-2

Date of Receipt.

May. 20, 2025 Date of Testing May. 20, 2025 ~ Jul. 23, 2025

Test Specification

Test Result

47 CFR Part 2, 22, 24, 27 PASS

ANSI C63.26-2015

Evaluation of Test Result

The equipment under test was found to comply with

the requirements of the standards applied.

Seal of CVC
Issue Date: Jul. 23, 2025
Compiled by: Reviewed by: Approved by:
Z}w \fw{/r\, /%(;)((‘a@mo %
Zhu Yulin Mo Xianbiao Dong Sanbi
Name Signature Name Signature Name Signature

Other Aspects: NONE.
Abbreviations:OK, Pass= passed Fail = failed N/A= not applicable EUT= equipment, sample(s) under tested

This test report relates only to the EUT, and shall not be reproduced except in full, without written approval of CVC.
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1 SUMMARY OF TEST RESULTS AND LIMIT
1.1 NR N2
FCC PART .
TEST TYPE AND LIMIT LIMIT Report Section RESULT
SECTION
Annex A of Report
§2.1046 Conducted power output
FCCSZ2025-0044-RF5-A1 Only
Equivalent Isotropic Radiated Annex A of
§24.232(c) EIRP < 2Watt PASS
Power FCCSZ2025-0044-RF5-A1
] ) Annex C of Report
§2.1049 Occupied Bandwidth
FCCSZ2025-0044-RF5-A1 Only
Annex B of
Peak-to-Average Power Ratio <13 dB PASS
FCCSZ2025-0044-RF5-A1
§2.1055 . Within authorized bands of Annex F of
Frequency Stability ) PASS
24.235 operation/frequency block. FCCSZ2025-0044-RF5-A1
§2.1051 . Annex D of
Band Edge Compliance < 43+10log10(P[Watts]) PASS
§24.238(a) FCCSZ2025-0044-RF5-A1
§2.1051 . o Annex E of
Conducted Spurious Emission < 43+10log10(P[Watts]) PASS
§24.238(a) FCCSZ2025-0044-RF5-A1
§2.1051 ) . o .
Radiates Spurious Emission < 43+10log10(P[Watts]) See section 3.1 PASS
§24.238(a)
1.2 NR NS5
FCC PART .
TEST TYPE AND LIMIT LIMIT Report Section RESULT
SECTION
Annex A of Report
§2.1046 Conducted power output
FCCSZ2025-0044-RF5-A2 Only
) ) Annex A of
§22.913(a)(5) Equivalent Radiated Power ERP < 7Watt PASS
FCCSZ2025-0044-RF5-A2
) ) Annex C of Report
§2.1049 Occupied Bandwidth
FCCSZ2025-0044-RF5-A2 Only
Peak-to-Average Power Annex B of
. <13 dB PASS
Ratio FCCSZ2025-0044-RF5-A2
§2.1055 - Annex F of
Frequency Stability <2.5ppm PASS
§22.355 FCCSZ2025-0044-RF5-A2
§2.1051 . Annex D of
Band Edge Compliance < 43+10log10(P[Watts]) PASS
§22.917 FCCSZ2025-0044-RF5-A2
§2.1051 Conducted Spurious Annex E of
o < 43+10log10(P[Watts]) PASS
§22.917 Emission FCCSZ2025-0044-RF5-A2
§2.1051 . . o .
§22.917 Radiates Spurious Emission < 43+10log10(P[Watts]) See section 3.1 PASS
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1.3 NRN7
FCC PART TEST TYPE AND T Report Section RESULT
SECTION LIMIT
Conducted power Annex A of Report
§2.1046
output FCCSZ2025-0044-RF5-A3 Only
Equivalent Isotropic Annex A of
§27.50(h)(2) . EIRP < 2Watt PASS
Radiated Power FCCSZ2025-0044-RF5-A3
Occupied Annex C of
§2.1049 . >1MHz PASS
Bandwidth FCCSZ2025-0044-RF5-A3
Peak-to-Average Annex B of
<13 dB PASS
Power Ratio FCCSZ2025-0044-RF5-A3
§2.1055 » Within authorized bands of Annex F of
Frequency Stability ) PASS
§27.54 operation/frequency block. FCCSZ2025-0044-RF5-A3
§2.1051 Band Edge For mobile subscriber equipment, the Annex D of PASS
§27.53(m4) Compliance power of any unwanted emissions FCCSZ2025-0044-RF5-A3
§2.1051 Conducted measured as above shall be attenuated Annex E of PASS
§27.53(m4) Spurious Emission (in dB) below the transmitter power, P FCCSZ2025-0044-RF5-A3
(dBW), by at least:
(i) 40 + 10 log10 p from the channel
edges to 5 MHz away
(i) 43 + 10 log10 p between 5 MHz and
X MHz from the channel edges, and
§2.1051 Radiates Spurious (iii) 55 + 10 log10 p at X MHz and )
o See section 3.1 PASS
§27.53(m4) Emission beyond from the channel edges

In addition, the attenuation shall not be
less than 43 + 10 log(p) on all
frequencies between 2490.5 MHz and
2496 MHz, and 55 + 10 log10 p at or
below 2490.5 MHz

LT13-R-1108-FCC/IC-IMT-A1
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1.4 NR N26(814~824MHz)

FCC PART

TEST TYPE AND LIMIT LIMIT Report Section RESULT
SECTION
Annex A of Report
§2.1046 Conducted power output -
FCCSZ2025-0044-RF5-A6 Only
Equivalent Radiated Annex A of
§90.635(b) ERP < 100Watt PASS
Power FCCSZ2025-0044-RF5-A6
] ] Annex C of Report
§2.1049 Occupied Bandwidth ---
FCCSZ2025-0044-RF5-A6 Only
Peak-to-Average Power Annex B of
<13dB PASS
Ratio FCCSZ2025-0044-RF5-A6
§2.1055 - Within authorized bands of Annex F of
Frequency Stability ) PASS
§90.213 operation/frequency block. FCCSZ2025-0044-RF5-A6
§2.1051 ) Annex D of
Band Edge Compliance < 43+10log10(P[Watts]) PASS
§90.691 FCCSZ2025-0044-RF5-A6
§2.1051 Conducted Spurious Annex E of
o < 43+10log10(P[Watts]) PASS
§90.691 Emission FCCSZ2025-0044-RF5-A6
2.1051 Radiates Spurious .
S ) .p < 43+10log10(P[Watts]) See section 3.1 and 3.8 PASS
§90.691 Emission
1.5 NR N26(824~849MHz)
FCC PART .
TEST TYPE AND LIMIT LIMIT Report Section RESULT
SECTION
Annex A of Report
§2.1046 Conducted power output
FCCSZ2025-0044-RF5-A7 Only
Equivalent Isotropic Annex A of
§27.50(d)(4) . EIRP < 1Watt PASS
Radiated Power FCCSZ2025-0044-RF5-A7
. ) Annex C of Report
§2.1049 Occupied Bandwidth
FCCSZ2025-0044-RF5-A7 Only
Peak-to-Average Power Annex B of
<13 dB PASS
Ratio FCCSZ2025-0044-RF5-A7
§2.1055 " Within authorized bands of Annex F of
Frequency Stability ) PASS
§27.54 operation/frequency block. FCCSZ2025-0044-RF5-A7
§2.1051 . Annex D of
Band Edge Compliance < 43+10log10(P[Watts]) PASS
§27.53(h) FCCSZ2025-0044-RF5-A7
§2.1051 Conducted Spurious Annex E of
o < 43+10log10(P[Watts]) PASS
§27.53(h) Emission FCCSZ2025-0044-RF5-A7
§2.1051 Radiates Spurious )
o < 43+10log10(P[Watts]) See section 3.1 PASS
§27.53(h) Emission
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%VZZ if‘ i

S

o

1.‘%

) CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF5 Page 8 of 57
1.6 NR N41
FCC PART TEST TYPE AND e Report Section RESULT
SECTION LIMIT
Conducted power Annex A of Report
§2.1046
output FCCSZ2025-0044-RF5-A4 Only
Equivalent Isotropic Annex A of
§27.50(h)(2) ) EIRP < 2Watt PASS
Radiated Power FCCSZ2025-0044-RF5-A4
Occupied Annex C of
§2.1049 ] >1MHz PASS
Bandwidth FCCSZ2025-0044-RF5-A4
Peak-to-Average Annex B of
<13 dB PASS
Power Ratio FCCSZ2025-0044-RF5-A4
§2.1055 . Within authorized bands of Annex F of
Frequency Stability ) PASS
§27.54 operation/frequency block. FCCSZ2025-0044-RF5-A4
§2.1051 Band Edge For mobile subscriber equipment, the Annex D of PASS
§27.53(m4) Compliance power of any unwanted emissions FCCSZ2025-0044-RF5-A4
§2.1051 Conducted measured as above shall be attenuated Annex E of PASS
§27.53(m4) Spurious Emission (in dB) below the transmitter power, P FCCSZ2025-0044-RF5-A4
(dBW), by at least:
(i) 40 + 10 log10 p from the channel
edges to 5 MHz away
(ii) 43 + 10 log10 p between 5 MHz and
X MHz from the channel edges, and
§2.1051 Radiates Spurious (iii) 55 + 10 log10 p at X MHz and .
o See section 3.1 PASS
§27.53(m4) Emission beyond from the channel edges
In addition, the attenuation shall not be
less than 43 + 10 log(p) on all
frequencies between 2490.5 MHz and
2496 MHz, and 55 + 10 log10 p at or
below 2490.5 MHz

LT13-R-1108-FCC/IC-IMT-A1
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1.7 NR N66
FCC PART .
TEST TYPE AND LIMIT LIMIT Report Section RESULT
SECTION
Annex A of Report
§2.1046 Conducted power output
FCCSZ2025-0044-RF5-A5 Only
Equivalent Isotropic Radiated Annex A of
§27.50(d)(4) | P EIRP < 1Watt PASS
Power FCCSZ2025-0044-RF5-A5
) . Annex C of Report
§2.1049 Occupied Bandwidth
FCCSZ2025-0044-RF5-A5 Only
Annex B of
-— Peak-to-Average Power Ratio <13 dB PASS
FCCSZ2025-0044-RF5-A5
§2.1055 N Within authorized bands of Annex F of
Frequency Stability ) PASS
§27.54 operation/frequency block. | FCCSZ2025-0044-RF5-A5
52.1051 Band Edge C li 43+10log10(P[Watts]) Annex D of PASS
an e Compliance <43+10lo atts
§27.53(h) 9 P 9 FCCSZ2025-0044-RF5-A5
§2.1051 . o Annex E of
Conducted Spurious Emission < 43+10log10(P[Watts]) PASS
§27.53(h) FCCSZ2025-0044-RF5-A5
§2.1051 Radiates Spurious Emissi 43+10log10(P[Watts]) S tion 3.1 PASS
adiates Spurious Emission <43+10lo atts ee section 3.
§27.53(h) P 9
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1.8 NR N77(3450~3550MHz)

FCC PART

TEST TYPE AND LIMIT LIMIT Report Section RESULT
SECTION
Annex A of Report
§2.1046 Conducted power output
FCCSZ2025-0044-RF5-A6 Only
Equivalent Isotropic Radiated Annex A of
§27.50(k)(3) EIRP < 1Watt PASS
Power FCCSZ2025-0044-RF5-A6
) ) Annex C of Report
§2.1049 Occupied Bandwidth
FCCSZ2025-0044-RF5-A6 Only
Annex B of
Peak-to-Average Power Ratio <13 dB PASS
FCCSZ2025-0044-RF5-A6
§2.1055 . Within authorized bands of Annex F of
Frequency Stability . PASS
§27.54 operation/frequency block. | FCCSZ2025-0044-RF5-A6
§2.1051 . Annex D of
Band Edge Compliance < 43+10log10(P[Watts]) PASS
§27.50(n)(2) FCCSZ2025-0044-RF5-A6
§2.1051 Conducted Spurious Annex E of
o < 43+10log10(P[Watts]) PASS
§27.50(n)(2) Emission FCCSZ2025-0044-RF5-A6
§2.1051 ) . o i
Radiates Spurious Emission < 43+10log10(P[Watts]) See section 3.1 PASS
§27.50(n)(2)
1.9 NR N77(3700~3980MHz)
FCC PART ]
TEST TYPE AND LIMIT LIMIT Report Section RESULT
SECTION
Annex A of Report
§2.1046 Conducted power output -
FCCSZ2025-0044-RF5-A7 Only
. Equivalent Isotropic Radiated Annex A of
§27.50(j)(3) EIRP < 1Watt PASS
Power FCCSZ2025-0044-RF5-A7
. ) Annex C of Report
§2.1049 Occupied Bandwidth -
FCCSZ2025-0044-RF5-A7 Only
. Annex B of
--- Peak-to-Average Power Ratio <13 dB PASS
FCCSZ2025-0044-RF5-A7
§2.1055 . Within authorized bands of Annex F of
Frequency Stability . PASS
§27.54 operation/frequency block. | FCCSZ2025-0044-RF5-A7
§2.1051 . Annex D of
Band Edge Compliance < 43+10log10(P[Watts]) PASS
§27.53(1)(2) FCCSZ2025-0044-RF5-A7
§2.1051 Conducted Spurious Annex E of
o < 43+10log10(P[Watts]) PASS
§27.53(1)(2) Emission FCCSZ2025-0044-RF5-A7
§2.1051 ) . o i
Radiates Spurious Emission < 43+10log10(P[Watts]) See section 3.1 PASS

§27.53(1)(2)
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1.10 NR N78(3450~3550MHz)

FCC PART

TEST TYPE AND LIMIT LIMIT Report Section RESULT
SECTION
Annex A of Report
§2.1046 Conducted power output
FCCSZ2025-0044-RF5-A8 Only
Equivalent Isotropic Radiated Annex A of
§27.50(k)(3) EIRP < 1Watt PASS
Power FCCSZ2025-0044-RF5-A8
) ) Annex C of Report
§2.1049 Occupied Bandwidth
FCCSZ2025-0044-RF5-A8 Only
Annex B of
Peak-to-Average Power Ratio <13 dB PASS
FCCSZ2025-0044-RF5-A8
§2.1055 » Within authorized bands of Annex F of
Frequency Stability ) PASS
§27.54 operation/frequency block. | FCCSZ2025-0044-RF5-A8
§2.1051 ) Annex D of
Band Edge Compliance < 43+10log10(P[Watts]) PASS
§27.50(n)(2) FCCSZ2025-0044-RF5-A8
§2.1051 Conducted Spurious Annex E of
o < 43+10log10(P[Watts]) PASS
§27.50(n)(2) Emission FCCSZ2025-0044-RF5-A8
§2.1051 . . o .
Radiates Spurious Emission < 43+10log10(P[Watts]) See section 3.1 PASS
§27.50(n)(2)
1.11 NR N78(3700~3800MHz)
FCC PART .
TEST TYPE AND LIMIT LIMIT Report Section RESULT
SECTION
Annex A of Report
§2.1046 Conducted power output
FCCSZ2025-0044-RF5-A9 Only
. Equivalent Isotropic Radiated Annex A of
§27.50(j)(3) EIRP < 1Watt PASS
Power FCCSZ2025-0044-RF5-A9
) . Annex C of Report
§2.1049 Occupied Bandwidth
FCCSZ2025-0044-RF5-A9 Only
Annex B of
Peak-to-Average Power Ratio <13 dB PASS
FCCSZ2025-0044-RF5-A9
§2.1055 . Within authorized bands of Annex F of
Frequency Stability . PASS
§27.54 operation/frequency block. | FCCSZ2025-0044-RF5-A9
§2.1051 . Annex D of
Band Edge Compliance < 43+10log10(P[Watts]) PASS
§27.53(1)(2) FCCSZ2025-0044-RF5-A9
§2.1051 Conducted Spurious Annex E of
o < 43+10log10(P[Watts]) PASS
§27.53(1)(2) Emission FCCSZ2025-0044-RF5-A9
§2.1051 ) . o .
Radiates Spurious Emission < 43+10log10(P[Watts]) See section 3.1 PASS

§27.53(1)(2)
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2 GENERAL INFORMATION

2.1 GENERAL PRODUCT INFORMATION

PRODUCT NAME Mobile Phone
BRAND NAME (Remark 6) Blackview, OSCAL
MODEL NAME SHARK 6
ADDITIONAL MODEL NAME TIGER 8
(Remark 6)
1. DC 3.89V (1*3.89V Rechargeable Li-ion battery)
POWER SUPPLY

2. DC 5/9/12V From Adapter
CP-OFDM: QPSK / 16QAM / 64QAM / 256QAM
DFT-s-OFDM: PI/2 BPSK / QPSK / 16QAM / 64QAM / 256QAM

MODULATION TYPE

Maximum Output
Band TX(MHz) RX(MHz) Power to Antenna
(dBm)
NR N2 1850 ~ 1910 1930 ~ 1990 24.41
NR N5 824 ~ 849 869 ~ 894 24.70
NR N7 2500 ~ 2570 2620 ~ 2690 26.08
OPERATING FREQUENCY 814 ~ 824 859 ~ 869 25.85
NR 26
AND 824 ~ 849 869 ~ 894 25.92
MAXIMUM OUTPUT POWER NR N41 2496 ~ 2690 2496 ~ 2690 26.04
NR N66 1710 ~ 1780 2110 ~ 2180 25.83
3450 ~ 3550 3450 ~ 3550 26.00
NR N77
3700 ~ 3980 3700 ~ 3980 25.50
3450 ~ 3550 3450 ~ 3550 25.22
NR N78
3700 ~ 3800 3700 ~ 3800 24.87

See section 2.2

S823M_V1

SHARK 6: | SHARK6_NEU_S7608A_V1.0
TIGER 8: TIGER8_NEU_S7608B_V1.0

ANTENNA TYPE (Remrk4/5)
HARDWARE VERSION:

SOFTWARE VERSION:

1/0 PORTS Refer to User's Manual.
CABLE SUPPLIED N/A
Remark:

1. For more detailed features description, please refer to the manufacturer’s specifications or the User's Manual.

2. Forthe testresults, the EUT had been tested with all conditions. But only the worst case was shown in test report.
3. EUT photo refer to the report (Report NO.: FCCSZ2025-0044-EUT).

4. Please refer to the antenna report.

LT13-R-1108-FCC/IC-IMT-A1
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are identical.

the data and information and/or the validity of the conclusion.
6. SHARK 6 and TIGER 8 differ only in the rear camera ID lens and brands (Blackview vs. OSCAL); all other specs

5. Since the above data and/or information is provided by the client relevant results or conclusions of this report are

only made for these data and/or information, CVC is not responsible for the authenticity, integrity and results of

2.2 DESCRIPTION OF ACCESSORIES

Adapter
Brand N/A
Model No.: | QZ-0180AAA00
Input: 100-240V~50/60Hz 0.5A
5.0V=3.0A, 15.0W
Output: 9.0V=—=2.0A, 18.0W

12.0V=1.5A, 18.0W

SN N/A

AC Cable: N/A

DC Cable: N/A

2.3 ANTENNATYPE

Mode Band TX(MHz) RX(MHz) Antenna Type | Antenna Anet:innna
NR N2 1850 ~ 1910 1930 ~ 1990 FPC Antenna ANT2 0.62
NR N5 824 ~ 849 869 ~ 894 FPC Antenna ANT1 -1.77
NR N7 2500 ~ 2570 2620 ~ 2690 FPC Antenna ANT5 2.33
NR N26 814 ~ 824 859 ~ 869 FPC Antenna ANT1 -1.77
824 ~ 849 869 ~ 894 FPC Antenna ANT1 -1.77
NR NR N41 2496 ~ 2690 2496 ~ 2690 FPC Antenna ANT5 2.33
NR N66 1710 ~ 1780 2110 ~ 2180 FPC Antenna ANT2 0.77
3450 ~ 3550 3450 ~ 3550 FPC Antenna ANT4 -0.72
NRNT7 3700 ~ 3980 3700 ~ 3980 FPC Antenna ANT4 -0.72
NR N78 3450 ~ 3550 3450 ~ 3550 FPC Antenna ANT4 0.82
3700 ~ 3800 3700 ~ 3800 FPC Antenna ANT4 0.82
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2.4 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL

Pre-scan has been conducted to determine the worst-case mode from all possible combinations between

available modulations, data rates, XYZ axis and antenna ports.

EUT CONFIGURE MODE

DESCRIPTION

EUT + Adapter + with NR link

Test modes are chosen as the worst case configuration below for NR

Bandwidth (MHz) Modulation RB Test Channel

Test items ﬁGR 50 PI/2 16 64 256
5 10 | 15 | 20 | 25 | 30 | 40 ;% 100 BPSK QPSK QAM QAM QAM 1% 100% L M H
2 (l0/o|o|o|0|0O]|O - | o o o o o |o| o |o|o]|oO
5 lo|o|O0|O - - | o o o o o |o| o |o|o]|oO
7 |l0O/lo|o|o|O0|O]|O - | o o o o o |o| o |o|o]|oO
Oigut %6 |O|0|0|0O - - | o o] o] o} O |o| o |o|o]|oO
Power | 41 | - | -] -0 olojlojlo| 0| 0| O|O|O|O|] O J]O|lO]|O
6 |lO|0|[O0|O o|o - | o o o o O |o| o |o|o]|oO
7 o|lo|o o/lojo|lo | O o o o O |o| o |o|o]|oO
78 o|lo|o ojlojo|lo | O o] o] o} O |o| o |o|o]|oO
2 ([0/O0|O0|O - - | o o] o] o} O |o| o |o|o]|oO
5 |lO|0|O0|O - - | o o] o] o} O |o| o |o|o]|oO
7 |l0O/lo|o|Oo|O|O]|O - | o o o o o |o| o |o|o]|oO
ErRp; | 26 |00 |0 |0 - - | o o o o o |o| o |o|o]|oO
EIRP 1 4 - | o olojo| o | o o] o] o} O |o| o |o|lo|oO
6 |lO|O0|O0|O o|o0 - | o o] o] o} O |o| o |o|o]|oO
7 |-]l0[/0|0 ojlojo|lo | O o] o] o} O |o| o |o|lo]|oO
|-/0/0|0 o/lojo|lo | O o o o o |o| o |o|o]|oO

Note1: The mark “O” means that this configuration is chosen for testing.
Note2: The mark “-” means that this configuration is not testing.

Note3: Only the worst case was shown in test report
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Bandwidth (MHz) Modulation RB Test Channel
Testitems | I £ PII2 16 64 | 256

5 |10 | 15 | 20 | 25 | 30 | 40 ;% 100 | gpok | OPSK | oam | Qam | Qam | 1% | 100% | L | M | H
2/ 0/0|O0O|lO|O|O|O| - - (o) (o) (o) (o) (o) - O |0Oj0O|O
5/0/0|0|O0 -] - - (o) (o) (o) (o) (o) - O |0Oj0O|O
7/0|/O0O|O|lO|O|O|O]| - - (o) (o) (o) (o) (o) - O |0jO0|O
Occupied | 28 ojo|jlo|oO -] - - o o (o) (o) (o) - O |0Oj0O|O
Bandwidth | 4 | . - |0 o/lojlolo|o0o|o0o|o|oO0o| O] -|oO0|O|lO|O
6 | O O|O|O O/ 0] - - o o (o) (o) (o) - O |00 |O
771 -]/0]0|O o/o0o|0| O o o (o) (o) (o) - O |0jO0|O
7| -1 0|0|O o/o0o|0| O o o (o) (o) (o) - O |00 |O
2 |0 o|O -] - - o (o) - - (o) o |O (o)
50 o|O -] - - o (o) - - (o) o |O (o)
710 o o - - o o - - (o) O |O (o)
Band Edge | 28 ojo|-|oO - - - o o - - (o) O |O (o)
Compliance | 44 | . -l o -lol o o o } : o) fo) fo) o)
6 | O|-|-]0|-|-|0]|- - o o - - (o) o |O (o)
7| -10|-|-|-]-|-]10|O0 o o - - o o o o
78| - (O] - |- |-|[- oO| O o o) - - o) o |0 o)

Note1: The mark “O” means that this configuration is chosen for testing.
Note2: The mark “-” means that this configuration is not testing.
Note3: Only the worst case was shown in test report
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Bandwidth (MHz) Modulation RB Test Channel
Testitems | N3 = PII2 16 64 256
5 | 10 | 15 | 20 | 25 | 30 | 40 | to | 100 QPSK 1% | 100% | L | M | H
o BPSK QAM | QAM | QAM
2 | - - o - - (o] (o] - - - o 0O|l0|O
5 | - -1 0 - - - (o] (o] - - - (0] oO|lO0|O
7| - - o - - (o] (0] - - - (0] oO|lO0|O

Peak-to-

Average | 2| | |19 ||| - 0 0 ) ) ) © 9|99
Power | 44 | . - -|-10| O o - - - 0O |[0|0|O
Ratio

66 | - - - -/ - -10] - - (o) (o) - - - (o) oO|/0|O

70 -0 - -0 -] -|-1|-1- (o) (o) (0] - - - (o) oO|l0|O

|- -/-]1-1-]-/-]1-1]10 (o) (0] - - - (o) oO|o0|O

2 - - -10]-]-1-1- - (o] (o] - - - o 0O|l0|O

5 - -1 -1010-1-1-1- - (o] (o] - - - o 0O|l0|O

7 - -1 -]-]-]-10]- - (o] (o] - - - o oO|l0|O

Frequency | 26| | " | = 1O -[-|-| |- o o ) ) ) © 0|00
Stability M| - } -l -1]1o0 (o) (o) - - - (0] oO|O0|O
6 | - | -|-[-]-|-|]0] - - (o] (o] - - - o oO|0|O

70 -0 - -0 -]-|-1-1- (o) (o) (0] - - - (o) oO/0|O

-] -|-/-1-]-1-]1-1]0 (o] (o] - - - (0] oO|O0|O

Note1: The mark “O” means that this configuration is chosen for testing.
Note2: The mark “-” means that this configuration is not testing.
Note3: Only the worst case was shown in test report
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Bandwidth (MHz) Modulation RB Test Channel
. 5G
Test items 50
NR Pl/2 16 64 256
5 |10 | 15 | 20 | 25 | 30 | 40 ;% 100 BPSK QPSK QAM QAM QAM 1% 100% L M H
2|/0[-|-|l0]|-|-]O0o|-] -| O o} - - - | o - |ojo]|o
s|ol-lo|lo|-|-|-]-| -] o o} - - - | o - |ojo]|o
7/o|-|O0|-|-|-|lO0|-] - | O o} - . - | o - |ojo]o
Conducted {26 |[O|O| - |O | -| - |- | - - (0] (0] - - - 0] - oO|o0|O
Spurious
Emission || -| -|-|10O0|-]-|-]1]0]| O 0] 0] - - - o - oO|j0|O
6 |O0|-|[-]o|-|-|lo|-| -] o o - - - | o - |ojo]|o
m|-|lol-|-|-|]-/-|]ol0]| O o - - - |0 - |ojo]|o
| -10] -] -|-|- oO| O 0] 0] - - - 0] - o|jo0|O
2/0|-|-|o|-|-]|0]|-| - o o - - - o] - |ojo|oO
s (0| -|0|O|-|-|-]-/| - o o - - - o] - |ojo|oO
7/o0l-|o|l-|-|-]lo|-] -| O o} - - - | o - |ojo]|o
Radiates |26 | O |O| - |O| - | - | - | - - (o] (o] - - - o - oO|lO0|O
Spurious
Emission 41 = = - 10| - - -1 0 (o] (o] (o] - - - (o] - O|0|O
60| -|-|0|-[-|O] -] - o o - - - o] - |ojo|oO
m|-lo|l-|-|-[-]-]l0olO0| O o] . - - o} - |ojo|oO
7 -0 - | -]-][- ol O o o - - - o - oO|lO0|O
Note1: The mark “O” means that this configuration is chosen for testing.
Note2: The mark “-” means that this configuration is not testing.
Note3: Only the worst case was shown in test report
TEST CONDITION:
TEST ITEM ENVIRONMENTAL CONDITIONS INPUT POWER TESTED BY
RF power output 25.6deg. C, 55%RH DC 5/9/12V From Adapter Zhu Yulin
Effective Radiated Power 25.6deg. C, 55%RH DC 5/9/12V From Adapter Zhu Yulin
Equivalent Isotropic Radiated Power 25.6deg. C, 55%RH DC 5/9/12V From Adapter Zhu Yulin
Frequency Stability 25.6deg. C, 55%RH DC 5/9/12V From Adapter Zhu Yulin
Occupied Bandwidth 25.6deg. C, 55%RH DC 5/9/12V From Adapter Zhu Yulin
Band Edge Compliance 25.6deg. C, 55%RH DC 5/9/12V From Adapter Zhu Yulin
Conducted Spurious Emission 25.6deg. C, 55%RH DC 5/9/12V From Adapter Zhu Yulin
Radiates Spurious Emission 25.6deg. C, 55%RH DC 5/9/12V From Adapter Liu Yuan
Peak-to-Average Power Ratio 25.6deg. C, 55%RH DC 5/9/12V From Adapter Zhu Yulin
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2.5 GENERAL DESCRIPTION OF APPLIED STANDARDS

during the tests.

FCC 47 CFR PART 2
FCC 47 CFR PART 22
FCC 47 CFR PART 24
FCC 47 CFR PART 27
KDB 971168 D01 POWER MEAS LICENSE DIGITAL SYSTEMS V03R01
ANSI/TIA-603-E
ANSI C63.26-2015
ANSI C63.4-2014

requirements of the following standards:

The EUT is a RF product, according to the specifications of the manufacturers. It must comply with the

Note: All test items have been performed and recorded as per the above standards

2.6 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support

units. The following support units or accessories were used to form a representative test configuration

Support Equipment

NO Description Brand Model No. Serial Number Supplied by
1 N/A N/A N/A N/A
Support Cable
. Quantity Length Detachable Shielded Cores .
NO | Description |\ her) (cm) (Yes/ No) (Yes/No) | (Numbery | Suppliedby
1 N/A N/A N/A N/A N/A N/A N/A

LT13-R-1108-FCC/IC-IMT-A1
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2.7 LIST OF TEST AND MEASUREMENT INSTRUMENTS

Equipment Manufacturer Model No. Serial Number inz::-:;al Cal.Day Cal. Due
Antenna Port Conducted Test (WWAN)
Spectrum Analyzer R&S FSVA 3044 CS030004 1year |2025/05/22 | 2026/05/21
Spectrum Analyzer Prosund SP926B SP912322051 1year |2024/08/27 | 2025/08/26
Comprehensive Test Instrument R&S CMW 500 CS0300012 1year |2025/06/06 | 2026/06/05
Analog signal Generator R&S SMB 100A CS0300016 1year | 2025/04/23 | 2026/04/22
Vector signal Generator R&S SMBYV 100B CS0300018 1year |2025/04/23 | 2026/04/22
DC power supply R&S HMC8041-G CS0300025 1year | 2025/04/23 | 2026/04/22
RF control unit(2/3/4/5G) Tonscend JS0806-1 CS0300027 1year | 2025/04/23 | 2026/04/22
Automatic filter bank(2/3/4G/5G) Tonscend JS0806-F CS0300028 1year | 2025/04/23 | 2026/04/22
Digital multimeter FLUKE 18B+ CS0200056 1year | 2025/05/22 | 2026/05/21
Comprehensive Test Instrument R&S CMW 500 123970 1year |2025/01/01 | 2025/12/31
#4Shielding room MORI 443 CS0300010 3year [2023/05/17 | 2026/05/16
Constant tecmhz:Z::Fe humidity | e e onG TL-HW-225B 20220518-01 | 1year |2025/06/06 | 2026/06/05
46 COT&‘::;';?;@ Test Anritsu MT8821C CS0300034 | 1year |2025/01/08 | 2026/01/07
5G Comprehensive Test .
Instrument Anritsu MT8000A CS0300035 1year |2025/01/08 | 2026/01/07
Power splitter Anritsu K240CPOWERDIVIDER 012334 1year |2025/06/06 | 2026/06/05
Radiation Spurious Test - 3M Chamber #2
Spectrum Analyzer R&S FSV 40 CS030001 1year |2025/04/23 | 2026/04/22
Spectrum Analyzer R&S FSVA 3044 CS030004 1year |2025/05/22 | 2026/05/21
EMI Test Receiver R&S ESR3 CS0300005 1year |2025/05/22 | 2026/05/21
Horn antenna(1GHz-18GHz) ETS-Lindgren 3117 CS0300007 1year |2025/03/29 | 2026/03/28
Horn antenna(18GHz-40GHz) STEATITE QMS-00880 CS0300008 1year |2025/03/22 | 2026/03/21
Automatic control unit(RSE) R&S OSP220 CS0300019 1year | 2025/06/06 | 2026/06/05
Filter group(RSE-BT/WiFi) R&S WIFi/BT Variant 1 CS0300020 1year |2025/04/23 | 2026/04/22
Filter group(RSE-Cellular) R&S Cellular Variant 1 CS0300021 1year |2025/04/23 | 2026/04/22
Preamplifier(1GHz-18GHz) R&S SCU18F CS0300031-1 1year |2025/04/23 | 2026/04/22
Preamplifier(1GHz-18GHz) R&S SCU-18F CS0300031 1year | 2025/04/23 | 2026/04/22
Comprehensive Test Instrument R&S CMW 500 CS0300033 1year |2025/05/23 | 2026/05/22
Antenna(30MHz~1001MHz) [ SCHWARZBECK VULB9168 CS0200006 1year | 2025/01/23 | 2026/01/22
Preamplifier(1GHz-18GHz) R&S SCU-01F CS0200042 1year |2025/04/23 | 2026/04/22
Preamplifier(18GHz-40GHz) R&S SCU40A CS0200045 1year |2025/04/23 | 2026/04/22
Attenuator boyang BY--N-2W-5dB / 1year |2025/01/23 | 2026/01/22
Temperature and humidity yuhuaze / WKO0001 1year |2025/04/29 | 2026/04/28
meter
#2 control room MORI 433 CS0300028 3year |[2023/05/17 | 2026/05/16
3m anechoic chamber MORI 966 CS0300011 3year |[2023/05/17 | 2026/05/16
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Radiation Spurious Test - 3M Chamber #1

EMI Test Receiver Rohde&Schwarz ESR 26 101718 1year |2025/05/22 | 2026/05/21

Loop antenna (8.3k~30MHz) | Rohde&Schwarz HFH2-Z2E 100951 1year | 2025/06/19 | 2026/06/18

Antenna(30MHz~1000MHz) | SCHWARZBECK VULB 9168 1132 1year |2025/02/28 | 2026/02/27

3m anechoic chamber MORI 966 N/A 1year | 2025/05/19 | 2026/05/18

Preamplifier(10kHz-1GHz) Rohde&Schwarz SCU-01F 100298 1year | 2025/04/23 | 2026/04/22

Preamplifier(1GHz-18GHz) Rohde&Schwarz SCU-18F 100799 1year | 2025/04/23 | 2026/04/22

#1 control room MORI 433 / 3year | 2023/05/17 | 2026/05/16
Temperature and humidit

P i y / 193561473 C193561473 | year |, ool ooosiouns
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2.8 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests performed
on the EUT as specified in CISPR 16-4-2:

MEASUREMENT UNCERTAINTY
Maximum Peak Output Power +0.9dB
Frequency Stability +76.97Hz
Radiated emissions (30MHz~1GHz) 1+5.0dB
Radiated emissions (1GHz ~18GHz) 1+4.8dB
Radiated emissions (18 GHz ~40GHz) +5.1dB
Conducted emissions 12.7dB
Occupied Channel Bandwidth +43.58KHz
Band Edge Measurements +2.7dB
Peak to average ratio +0.76dB

Only the measured values related to their corresponding limits will be used to decide whether the
equipment under test meets the requirements of the test standards listed.

The measurement uncertainty is mentioned in this test report, but is not taken into account - neither to
the limits nor to the measurement results. Measurement results with a smaller margin to the

corresponding limits than the measurement uncertainty have a potential risk of more than 5% that the
decision might be wrong.

measured value, measurement LIT'IL‘E!’IEHHT}’, verdict

mieasuiad valne

measLremen
uncertairty

upper it

lower limit
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2.9 TEST LOCATION

The tests and measurements refer to this report were performed by EMC testing Lab of
CVC Testing Technology (Shenzhen) Co., Ltd.

Address: No. 1301-14&16, Guanguang Road, Xinlan Community, Guanlan Subdistrict, Longhua District,
Shenzhen, Guangdong, China

Post Code: 518110 Tel: 0755-23763060-8805
Fax: 0755-23763060 E-mail: sz-kf@cvc.org.cn
FCC(Test firm designation number: CN1363)
IC(Test firm CAB identifier number: CN0137)
CNAS(Test firm designation number: L16091)

LT13-R-1108-FCC/IC-IMT-A1


mailto:sz-kf@cvc.org.cn

CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF5 Page 23 of 57

3 TEST TYPES AND DESCRIPTION

3.1 RADIATED EMISSION MEASUREMENT

3.1.1 TEST PROCEDURES

a. Substitution method is used for E.Il.R.P measurement. In the semi-anechoic chamber,
EUT placed on the 0.8m height of Turn Table, rotated the table around 360 degrees to
search the maximum radiation power and receiver antenna shall be rotated vertical and
horizontal polarization and moved height from 1m to 4m to find the maximum polar

radiated power. The “Read Value” is the spectrum reading the maximum power value.

b. The substitution horn antenna is substituted for EUT at the same position and signals
generator export the CW signal to the substitution antenna via a TX cable. Rotated the
Turn Table and moved receiving antenna to find the maximum radiation power. Adjust

output power level of S.G to get a Value of spectrum reading equal to “Read Value

13

of step a. Record the power level of S.G
c. EIRP(dBm) =S.G.POWER - TX cable loss + Antenna gain.
d. E.R.P(dBm)=E.l.LP.R - 2.15dBi.

NOTE:
1.The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1MHz/3MHz.

2.0nly the worst case was shown in test report
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3.1.2 TEST SETUP

Below 1GHz Test Setup:

FRP Dome T -------------------

3m

Boem

(Turntable)

i Ground Plane ] E

Test Receiver|oH 5og| [Controliog—

[ ]

Above 1GHz Test Setup:

(Antenna Tower)
Antenna

[Ag ]| EVT

f

150CM[

(Turntable)

“==p  Ground Plane Pre-Amplifier

Spectrum Analyzer @ EEU [ ] IControlleF

Note: Above 1G is a directional antenna

Depends on the EUT height and the antenna 3dB beamwidth both, refer to section 7.3 of
CISPR 16-2-3.

For the actual test configuration, please refer to the attached file (Test Setup Photo).
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3.1.3 TEST RESULTS

Test Mode NR N2-SCS_15kHz-BW_15MHz-DFT-PI2BPSK-1RB-low channel
Horizontal
NO. Freq. Reading Level Limit Margin Factor Angle
[MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]
1 63.1733 -96.65 -69.42 -13.00 56.42 27.23 252
2 462.4302 -98.79 -69.10 -13.00 56.10 29.69 252
3 1081.5942 -97.16 -57.94 -13.00 44.94 39.22 72
4 3741.2541 -61.17 -46.70 -13.00 33.70 14.47 178
5 11223.8524 -78.15 -56.09 -13.00 43.09 22.06 71
6 14964.7165 -82.48 -55.60 -13.00 42.60 26.88 71
Vertical
NO. Freq. Reading Level Limit Margin Factor Angle
[MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]
1 57.5018 -96.86 -69.47 -13.00 56.47 27.39 57
2 159.0549 -99.44 -73.12 -13.00 60.12 26.32 117
3 1099.0369 -96.73 -57.29 -13.00 44.29 39.44 357
4 3740.9241 -62.86 -49.15 -13.00 36.15 13.71 193
5 11222.6823 -78.83 -57.13 -13.00 4413 21.70 0
6 14964.7165 -81.87 -54.96 -13.00 41.96 26.91 57
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Test Mode NR N2-SCS_15kHz-BW_15MHz-DFT-PI2BPSK-1RB-mid channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 38.8819 -99.87 -73.71 -13.00 60.71 26.16 192

2 163.2283 -98.59 -73.20 -13.00 60.20 25.39 132

3 393.1943 -98.71 -70.01 -13.00 57.01 28.70 72

4 941.7312 -98.07 -60.74 -13.00 47.74 37.33 72

5 8553.6454 -81.01 -62.13 -13.00 49.13 18.88 132

6 14963.4531 -83.46 -56.83 -13.00 -43.83 26.63 62

Vertical
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 57.5018 -96.86 -69.47 -13.00 56.47 27.39 57

2 159.0549 -99.44 -73.12 -13.00 60.12 26.32 117

3 1099.0369 -96.73 -57.29 -13.00 44.29 39.44 357

4 3740.9241 -62.86 -49.15 -13.00 36.15 13.71 193

5 11222.6823 -78.83 -57.13 -13.00 4413 21.70 0

6 14964.7165 -81.87 -54.96 -13.00 41.96 26.91 57
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Test Mode NR N2-SCS_15kHz-BW_15MHz-DFT-PI2BPSK-1RB-high channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle
) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]
1 63.1733 -98.15 -70.92 -13.00 57.92 27.23 252
2 256.1136 -98.79 -74.07 -13.00 61.07 24.72 360
3 844.5655 -98.00 -62.00 -13.00 49.00 36.00 312
4 5727.7228 -73.29 -53.68 -13.00 40.68 19.61 116
5 13582.8083 -85.79 -59.20 -13.00 46.20 26.59 360
6 17220.7021 -88.80 -56.04 -13.00 43.04 32.76 193
Vertical
NO Freq. Reading Level Limit Margin Factor Angle
) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]
1 40.9151 -99.55 -72.72 -13.00 59.72 26.83 297
2 128.8779 -99.62 -77.00 -13.00 64.00 22.62 57
3 390.8401 -98.89 -71.62 -13.00 58.62 27.27 117
4 895.7166 -98.34 -61.48 -13.00 48.48 36.86 57
5 4958.7459 -71.85 -54.45 -13.00 41.45 17.40 133
6 9961.2961 -81.99 -60.77 -13.00 47.77 21.22 297
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Test Mode NR N5-SCS_15kHz-BW_20MHz-DF T-QPSK-1RB-low channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle
) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]
1 59.963 -89.07 -61.60 -13.00 48.60 27.47 233
2 119.996 -77.06 -54.06 -13.00 41.06 23.00 110
3 203.9994 -91.39 -68.92 -13.00 55.92 22.47 294
4 529.526 -98.12 -67.01 -13.00 54.01 31.11 110
5 2480.3561 -68.52 -57.57 -13.00 44.57 10.95 0
6 6246.9494 -72.52 -52.62 -13.00 39.62 19.90 110
Vertical
NO Freq. Reading Level Limit Margin Factor Angle
) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]
1 59.963 -90.41 -63.31 -13.00 50.31 27.10 36
2 119.996 -74.73 -53.43 -13.00 40.43 21.30 160
3 203.9994 -85.79 -64.68 -13.00 51.68 21.11 0
4 450.5521 -98.50 -68.81 -13.00 55.81 29.69 97
5 1653.3907 -66.87 -62.58 -13.00 49.58 4.29 0
6 6027.4655 -72.38 -51.93 -13.00 38.93 20.45 282
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Test Mode NR N5-SCS_15kHz-BW_20MHz-DF T-QPSK-1RB-mid channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle
) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]
1 47.9778 -99.07 -72.24 -13.00 59.24 26.83 110
2 179.922 -89.66 -65.30 -13.00 52.30 24.36 171
3 355.4195 -98.77 -72.15 -13.00 59.15 26.62 357
4 1653.3907 -68.61 -64.71 -13.00 51.71 3.90 0
5 2480.3561 -68.52 -57.57 -13.00 44.57 10.95 0
6 6246.9494 -72.52 -52.62 -13.00 39.62 19.90 110
Vertical
NO Freq. Reading Level Limit Margin Factor Angle
) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]
1 47.9778 -93.74 -65.51 -13.00 52.51 28.23 160
2 131.9812 -88.03 -65.03 -13.00 52.03 23.00 160
3 450.5521 -98.50 -68.81 -13.00 55.81 29.69 97
4 1653.3907 -66.87 -62.58 -13.00 49.58 4.29 0
5 4805.221 -69.56 -52.91 -13.00 39.91 16.65 97
6 7325.7426 -81.06 -62.09 -13.00 49.09 18.97 192
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Test Mode NR N5-SCS_15kHz-BW_20MHz-DF T-QPSK-1RB-high channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle
) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]
1 39.524 -99.83 -73.29 -13.00 60.29 26.54 171
2 131.9812 -91.70 -67.64 -13.00 54.64 24.06 357
3 355.4195 -98.77 -72.15 -13.00 59.15 26.62 357
4 3356.2112 -70.76 -58.33 -13.00 45.33 12.43 233
5 4923.8048 -71.83 -53.76 -13.00 40.76 18.07 294
6 9165.9366 -81.31 -62.08 -13.00 49.08 19.23 316
Vertical
NO Freq. Reading Level Limit Margin Factor Angle
) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]
1 38.0258 -99.20 -72.93 -13.00 59.93 26.27 97
2 325.3495 -98.39 -71.49 -13.00 58.49 26.90 222
3 613.6364 -98.75 -66.08 -13.00 53.08 32.67 36
4 2217.1834 -69.72 -61.03 -13.00 48.03 8.69 97
5 6027.4655 -71.38 -50.93 -13.00 37.93 20.45 282
6 8586.8287 -81.24 -62.09 -13.00 49.09 19.15 318
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Test Mode NR N7-SCS_15kHz-BW_20MHz-DFT-PI12BPSK-1RB-low channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle
) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]
1 59.963 -89.25 -61.78 -25.00 36.78 27.47 236
2 119.996 -77.47 -54.47 -25.00 29.47 23.00 116
3 393.4083 -98.58 -69.88 -25.00 44.88 28.70 53
4 1102.6605 -62.28 -57.46 -25.00 32.46 4.82 116
5 7576.5977 -63.47 -44.69 -25.00 19.69 18.78 52
6 17219.532 -87.72 -54.95 -25.00 29.95 32.77 295
Vertical
NO Freq. Reading Level Limit Margin Factor Angle
) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]
1 59.963 -89.03 -61.93 -25.00 36.93 27.10 195
2 119.996 -74.62 -53.32 -25.00 28.32 21.30 258
3 203.9994 -86.43 -65.32 -25.00 40.32 21.11 72
4 695.4996 -98.27 -63.92 -25.00 38.92 34.35 135
5 7576.5977 -63.39 -44.71 -25.00 19.71 18.68 133
6 17240.5941 -87.57 -54.84 -25.00 29.84 32.73 133
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Test Mode NR N7-SCS_15kHz-BW_20MHz-DFT-PI2BPSK-1RB-mid channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 55.1475 -100.76 -74.01 -25.00 49.01 26.75 53

2 382.3862 -99.16 -70.93 -25.00 45.93 28.23 296

3 551.1421 -98.12 -66.48 -25.00 41.48 31.64 53

4 11218.0018 -83.76 -61.69 -25.00 36.69 22.07 0

5 17219.532 -88.72 -55.95 -25.00 30.95 32.77 295

6 23591.7 -65.03 -78.67 -25.00 53.67 -13.64 236

Vertical
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 71.9482 -96.54 -73.84 -25.00 48.84 22.70 195

2 354.0284 -98.50 -71.54 -25.00 46.54 26.96 360

3 634.6105 -99.38 -66.17 -25.00 41.17 33.21 360

4 1103.4207 -62.58 -58.05 -25.00 33.05 4.53 12

5 12627.9928 -85.15 -60.89 -25.00 35.89 24.26 133

6 17240.5941 -89.07 -56.34 -25.00 31.34 32.73 133
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Test Mode NR N7-SCS_15kHz-BW_20MHz-DF T-PI2BPSK-1RB-high channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 38.8819 -99.31 -73.15 -25.00 48.15 26.16 0

2 297.8478 -98.64 -73.58 -25.00 48.58 25.06 296

3 972.5503 -97.61 -59.71 -25.00 34.71 37.90 296

4 1725.6051 -62.05 -57.68 -25.00 32.68 4.37 0

5 4898.3498 -71.15 -52.87 -25.00 27.87 18.28 12

6 9207.7408 -81.79 -62.34 -25.00 37.34 19.45 113

Vertical
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 71.9482 -96.54 -73.84 -25.00 48.84 22.70 195

2 239.955 -97.61 -73.48 -25.00 48.48 2413 319

3 849.702 -98.98 -62.83 -25.00 37.83 36.15 12

4 1914.1228 -61.98 -54.50 -25.00 29.50 7.48 135

5 9955.4455 -83.68 -62.50 -25.00 37.50 21.18 360

6 23598 -65.00 -78.50 -25.00 53.50 -13.50 12
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Test Mode NR N26-SCS_15kHz-BW_15MHz-DFT-PI2BPSK-1RB-low channel
Horizontal
NO. Freq. Reading Level Limit Margin Factor Angle
[MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]
1 59.963 -88.65 -61.18 -13.00 48.18 27.47 294
2 119.996 -77.01 -54.01 -13.00 41.01 23.00 112
3 239.955 -95.91 -72.30 -13.00 59.30 23.61 233
4 1644.0288 -66.46 -62.63 -13.00 49.63 3.83 0
5 2432.5065 -66.35 -55.49 -13.00 42.49 10.86 52
6 6024.3449 -69.37 -49.67 -13.00 36.67 19.70 112
Vertical
NO. Freq. Reading Level Limit Margin Factor Angle
[MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]
1 59.963 -89.43 -62.33 -13.00 49.33 27.10 110
2 119.996 -74.73 -53.43 -13.00 40.43 21.30 171
3 203.9994 -87.14 -66.03 -13.00 53.03 21.11 0
4 420.6961 -98.00 -69.47 -13.00 56.47 28.53 0
5 1644.0288 -65.80 -61.65 -13.00 48.65 4.15 0
6 6100.2801 -69.56 -49.33 -13.00 36.33 20.23 110
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Test Mode NR N26-SCS_15kHz-BW_15MHz-DF T-PI2BPSK-1RB-mid channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 47.8708 -99.31 -72.53 -13.00 59.53 26.78 357

2 307.6928 -97.59 -71.88 -13.00 58.88 25.71 52

3 515.2935 -98.54 -67.67 -13.00 54.67 30.87 294

4 4136.3673 -69.78 -55.14 -13.00 42.14 14.64 233

5 6024.3449 -69.37 -49.67 -13.00 36.67 19.70 112

6 6575.9676 -79.66 -61.37 -13.00 48.37 18.29 132

Vertical
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 38.8819 -97.98 -71.20 -13.00 58.20 26.78 110

2 294.2094 -98.22 -72.17 -13.00 59.17 26.05 0

3 420.6961 -98.00 -69.47 -13.00 56.47 28.53 0

4 1644.0288 -67.30 -63.15 -13.00 50.15 4.15 0

5 3817.0234 -68.68 -55.23 -13.00 42.23 13.45 110

6 6100.2801 -67.56 -47.33 -13.00 34.33 20.23 110

LT13-R-1108-FCC/IC-IMT-A1



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF5 Page 36 of 57
Test Mode NR N26-SCS_15kHz-BW_15MHz-DF T-PI2BPSK-1RB-high channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 39.4169 -99.44 -72.97 -13.00 59.97 26.47 233

2 395.1205 -98.10 -69.40 -13.00 56.40 28.70 233

3 606.3596 -97.84 -65.22 -13.00 52.22 32.62 52

4 3076.3953 -69.44 -58.58 -13.00 45.58 10.86 0

5 6024.3449 -69.37 -49.67 -13.00 36.67 19.70 112

6 7696.0396 -81.21 -61.97 -13.00 48.97 19.24 360

Vertical
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 47.9778 -95.97 -67.74 -13.00 54.74 28.23 110

2 330.5931 -98.21 -71.31 -13.00 58.31 26.90 232

3 643.9204 -98.50 -65.04 -13.00 52.04 33.46 48

4 2291.0382 -69.11 -60.23 -13.00 47.23 8.88 294

5 4337.1274 -67.57 -52.22 -13.00 39.22 15.35 110

6 7323.6724 -80.82 -61.84 -13.00 48.84 18.98 72
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Test Mode NR N41-SCS_30kHz-BW_100MHz-DFT-PI2BPSK-1RB-low channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 59.963 -96.50 -69.03 -25.00 44.03 27.47 234

2 239.955 -95.47 -71.86 -25.00 46.86 23.61 357

3 542.2602 -98.81 -67.34 -25.00 42.34 31.47 172

4 836.2186 -99.04 -63.08 -25.00 38.08 35.96 46

5 15666.7867 -87.74 -58.40 -25.00 33.40 29.34 52

6 23594 4 -65.02 -78.66 -25.00 53.66 -13.64 46

Vertical
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 38.9889 -98.32 -71.47 -25.00 46.47 26.85 260

2 436.2126 -98.98 -69.83 -25.00 44.83 29.15 74

3 979.506 -96.52 -58.74 -25.00 33.74 37.78 74

4 6027.7228 -70.99 -50.56 -25.00 25.56 20.43 53

5 17395.0495 -88.05 -54.74 -25.00 29.74 33.31 315

6 23584.5 -65.03 -78.53 -25.00 53.53 -13.50 360
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Test Mode NR N41-SCS_30kHz-BW_100MHz-DF T-PI2BPSK-1RB-mid channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 59.963 -94.00 -66.53 -25.00 41.53 27.47 234

2 119.996 -92.17 -69.17 -25.00 44 17 23.00 46

3 1103.8008 -62.04 -57.23 -25.00 32.23 4.81 357

4 4994.0594 -66.16 -48.03 -25.00 23.03 18.13 72

5 7491.1791 -76.18 -57.99 -25.00 32.99 18.19 235

6 17214.8515 -87.83 -55.01 -25.00 30.01 32.82 0

Vertical
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 59.963 -89.58 -62.48 -25.00 37.48 27.10 197

2 241.4531 -89.62 -65.43 -25.00 40.43 2419 360

3 1101.1402 -62.14 -57.59 -25.00 32.59 4.55 197

4 4994.0594 -67.98 -50.54 -25.00 25.54 17.44 174

5 7491.1791 -76.00 -57.81 -25.00 32.81 18.19 72

6 12485.2385 -79.44 -55.46 -25.00 30.46 23.98 72
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Test Mode NR N41-SCS_30kHz-BW_100MHz-DFT-PI2BPSK-1RB-high channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 46.8007 -101.07 -74.79 -25.00 49.79 26.28 0

2 155.9516 -100.09 -74.87 -25.00 49.87 25.22 109

3 349.4269 -98.07 -71.55 -25.00 46.55 26.52 234

4 1267.2334 -61.95 -57.65 -25.00 32.65 4.30 357

5 6245.8746 -72.33 -52.31 -25.00 27.31 20.02 132

6 9988.2088 -83.52 -62.44 -25.00 37.44 21.08 295

Vertical
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 47.9778 -96.39 -68.16 -25.00 43.16 28.23 360

2 161.4091 -98.83 -72.78 -25.00 47.78 26.05 360

3 722.0382 -97.84 -63.06 -25.00 38.06 34.78 12

4 1774.2549 -61.99 -56.01 -25.00 31.01 5.98 322

5 9987.0387 -81.82 -60.53 -25.00 35.53 21.29 72

6 22168.8 -65.01 -78.76 -25.00 53.76 -13.75 360
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Test Mode NR N66-SCS_15kHz-BW_30MHz-DF T-PI2BPSK-1RB-low channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 42.4132 -98.52 -73.09 -13.00 60.09 25.43 55

2 93.5644 -98.56 -76.89 -13.00 63.89 21.67 0

3 240.49 -94.20 -70.56 -13.00 57.56 23.64 115

4 630.7581 -98.55 -65.57 -13.00 52.57 32.98 115

5 6261.7162 -72.25 -52.16 -13.00 39.16 20.09 70

6 9365.7066 -81.46 -61.23 -13.00 48.23 20.23 0

Vertical
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 41.0221 -98.43 -71.63 -13.00 58.63 26.80 314

2 475.9136 -98.23 -67.64 -13.00 54.64 30.59 132

3 691.6472 -98.06 -63.77 -13.00 50.77 34.29 252

4 3521.7822 -69.08 -56.13 -13.00 43.13 12.95 171

5 7341.4041 -80.53 -61.65 -13.00 48.65 18.88 133

6 15369.577 -85.00 -57.86 -13.00 44.86 27.14 133
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Test Mode NR N66-SCS_15kHz-BW_30MHz-DFT-PI2BPSK-1RB-mid channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]
1 59.963 -93.50 -66.03 -13.00 53.03 27.47 177
2 119.996 -92.92 -69.92 -13.00 56.92 23.00 177
3 240.49 -94.20 -70.56 -13.00 57.56 23.64 115
4 10566.2466 -78.50 -57.66 -13.00 44.66 20.84 234
5 14088.2988 -78.24 -52.17 -13.00 39.17 26.07 174
6 15849.3249 -80.94 -52.02 -13.00 39.02 28.92 234

Vertical
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]
1 3521.7822 -67.08 -54.13 -13.00 41.13 12.95 171
2 5283.1683 -68.36 -49.96 -13.00 36.96 18.40 171
3 10566.2466 -77.42 -56.40 -13.00 43.40 21.02 193
4 12326.1026 -78.28 -54.73 -13.00 41.73 23.55 253
5 14088.2988 -79.60 -52.71 -13.00 39.71 26.89 253
6 15849.3249 -80.86 -51.55 -13.00 38.55 29.31 193
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Test Mode NR N66-SCS_15kHz-BW_30MHz-DFT-PI2BPSK-1RB-high channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 64.0294 -100.95 -73.79 -13.00 60.79 27.16 238

2 93.5644 -98.56 -76.89 -13.00 63.89 21.67 0

3 240.49 -94.20 -70.56 -13.00 57.56 23.64 115

4 630.7581 -98.55 -65.57 -13.00 52.57 32.98 115

5 6261.7162 -72.25 -52.16 -13.00 39.16 20.09 70

6 9365.7066 -81.46 -61.23 -13.00 48.23 20.23 0

Vertical
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 54.3984 -98.61 -71.16 -13.00 58.16 27.45 192

2 106.7267 -98.42 -78.04 -13.00 65.04 20.38 314

3 346.9657 -97.95 -71.01 -13.00 58.01 26.94 12

4 1160.052 -61.93 -58.07 -13.00 45.07 3.86 252

5 6135.3135 -71.08 -50.71 -13.00 37.71 20.37 171

6 9831.4131 -81.95 -61.37 -13.00 48.37 20.58 313
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Test Mode NR N77-SCS_30kHz-BW_40MHz-DF T-QPSK-1RB-low channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle
) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]
1 47.9778 -98.33 -71.50 -25.00 46.50 26.83 53
2 239.955 -90.88 -67.27 -25.00 42.27 23.61 114
3 562.5923 -97.16 -65.31 -25.00 40.31 31.85 114
4 946.8677 -96.71 -59.26 -25.00 34.26 37.45 296
5 6247.1947 -70.34 -50.32 -25.00 25.32 20.02 133
6 13583.9784 -83.00 -56.43 -25.00 31.43 26.57 0
Vertical
NO Freq. Reading Level Limit Margin Factor Angle
) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 47.9778 -96.00 -67.77 -25.00 42.77 28.23 360
2 238.3498 -84.16 -60.10 -25.00 35.10 24.06 26
3 717.4367 -98.08 -63.33 -25.00 38.33 34.75 87
4 2055.5111 -61.86 -54.01 -25.00 29.01 7.85 331
5 11235.5536 -82.27 -60.61 -25.00 35.61 21.66 360
6 15659.766 -85.47 -55.95 -25.00 30.95 29.52 133
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Test Mode NR N77-SCS_30kHz-BW_40MHz-DF T-QPSK-1RB-mid channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle
) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]
1 38.7749 -97.80 -71.70 -25.00 46.70 26.10 0
2 74.3024 -98.91 -75.06 -25.00 50.06 23.85 235
3 317.9658 -97.71 -71.39 -25.00 46.39 26.32 296
4 744.7245 -98.15 -63.43 -25.00 38.43 34.72 296
5 2088.1976 -61.35 -53.48 -25.00 28.48 7.87 358
6 7886.6787 -80.59 -61.69 -25.00 36.69 18.90 174
Vertical
NO Freq. Reading Level Limit Margin Factor Angle
) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]
1 32.4612 -95.94 -71.85 -25.00 46.85 24.09 360
2 85.2175 -98.16 -78.64 -25.00 53.64 19.52 148
3 370.5081 -97.65 -70.59 -25.00 45.59 27.06 209
4 850.6651 -97.67 -61.51 -25.00 36.51 36.16 26
5 1974.5549 -61.73 -54.11 -25.00 29.11 7.62 269
6 9954.2754 -81.86 -60.68 -25.00 35.68 21.18 360
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Test Mode NR N77-SCS_30kHz-BW_40MHz-DFT-QPSK-1RB-high channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 59.963 -94.21 -66.74 -25.00 41.74 27.47 235

2 119.996 -91.03 -68.03 -25.00 43.03 23.00 114

3 239.955 -92.38 -68.77 -25.00 43.77 23.61 114

4 1111.0222 -62.05 -57.28 -25.00 32.28 4.77 235

5 6601.8902 -74.06 -55.81 -25.00 30.81 18.25 234

6 13583.9784 -84.50 -57.93 -25.00 32.93 26.57 0

Vertical
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 59.963 -92.30 -65.20 -25.00 40.20 27.10 209

2 119.996 -89.59 -68.29 -25.00 43.29 21.30 26

3 238.3498 -85.66 -61.60 -25.00 36.60 24.06 26

4 1105.7011 -62.01 -57.51 -25.00 32.51 4.50 209

5 5186.7987 -60.27 -42.16 -25.00 17.16 18.11 296

6 6601.8902 -72.74 -53.89 -25.00 28.89 18.85 72
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Test Mode NR N78-SCS_30kHz-BW_40MHz-DFT-PI2BPSK1RB-low channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 50.225 -100.26 -73.48 -25.00 48.48 26.78 234

2 240.49 -95.39 -71.75 -25.00 46.75 23.64 0

3 468.1018 -98.80 -68.95 -25.00 43.95 29.85 109

4 1106.4613 -63.05 -58.26 -25.00 33.26 4.79 172

5 5772.2772 -71.04 -51.36 -25.00 26.36 19.68 360

6 13614.4014 -85.13 -58.81 -25.00 33.81 26.32 51

Vertical
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 49.4759 -98.01 -69.79 -25.00 44.79 28.22 298

2 154.8815 -98.35 -72.68 -25.00 47.68 25.67 0

3 1018.5649 -96.17 -57.90 -25.00 32.90 38.27 114

4 6028.0528 -71.52 -51.09 -25.00 26.09 20.43 317

5 11963.3663 -82.76 -59.15 -25.00 34.15 23.61 297

6 13935.0135 -84.63 -58.14 -25.00 33.14 26.49 176
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Test Mode NR N78-SCS_30kHz-BW_40MHz-DF T-PI2BPSK1RB-mid channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 59.963 -95.13 -67.66 -25.00 42.66 27.47 234

2 119.996 -93.41 -70.41 -25.00 45.41 23.00 0

3 240.49 -94.89 -71.25 -25.00 46.25 23.64 0

4 1106.4613 -62.05 -57.26 -25.00 32.26 4.79 172

5 6601.8902 -74.33 -56.08 -25.00 31.08 18.25 295

6 15657.4257 -85.26 -55.95 -25.00 30.95 29.31 357

Vertical
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 59.963 -92.53 -65.43 -25.00 40.43 27.10 114

2 119.996 -96.65 -75.35 -25.00 50.35 21.30 0

3 240.49 -93.48 -69.33 -25.00 44.33 2415 0

4 1101.9004 -62.26 -57.72 -25.00 32.72 4.54 114

5 6601.8902 -72.66 -53.81 -25.00 28.81 18.85 55

6 13598.0198 -84.39 -58.53 -25.00 33.53 25.86 236
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Test Mode NR N78-SCS_30kHz-BW_40MHz-DFT-PI2BPSK1RB-high channel
Horizontal
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 39.845 -100.76 -74.25 -25.00 49.25 26.51 234

2 89.1769 -98.66 -77.16 -25.00 52.16 21.50 0

3 339.1539 -97.94 -71.45 -25.00 46.45 26.49 234

4 787.5288 -99.97 -64.15 -25.00 39.15 35.82 0

5 7692.4392 -80.99 -61.76 -25.00 36.76 19.23 357

6 15657.4257 -85.76 -56.45 -25.00 31.45 29.31 357

Vertical
NO Freq. Reading Level Limit Margin Factor Angle

) [MHZ] [dBm] [dBm] [dBm] [dB] [dB] [°]

1 39.952 -97.79 -70.65 -25.00 45.65 27.14 175

2 76.2286 -99.79 -78.49 -25.00 53.49 21.30 53

3 197.0437 -98.39 -77.16 -25.00 52.16 21.23 0

4 616.5257 -97.51 -64.76 -25.00 39.76 32.75 298

5 2134.5669 -61.43 -53.19 -25.00 28.19 8.24 0

6 10002.2502 -82.07 -60.77 -25.00 35.77 21.30 358
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3.2 OUT POWER MEASUREMENT

3.2.1 TEST PROCEDURES

Subclause 5.6 of Per KDB 971168 D01 Power Meas License Digital Systems v03r01 or
subclause 5.2.5.5 of ANSI C63.26-2015, the relevant equation for determing the ERP or
EIRP from the conducted RF output power measured using the guidance provided above
is:

EIRP = PT + GT - LC, ERP= EIRP - 2.15dBi, where

PT = transmitter output power dBm;

GT = gain of the transmitting antenna dBi;

LC = signal attenuation in the connecting cable between the transmitter and antenna, in dB.

CONDUCTED POWER MEASUREMENT:

The EUT was set up for the maximum power with LTE link data modulation and link up with
simulator. Set the EUT to transmit under low, middle and high channel and record the

power level shown on simulator.

3.2.2 TEST SETUP

EIRP / ERP MEASUREMENT:
CONDUCTED POWER MEASUREMENT:

COMMUNICATION

SIMULATOR EUT
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3.3 FREQUENCY STABILITY

3.41 TEST PROCEDURE

a. Device is placed at the oven room. The oven room could control the temperatures and
humidity. Power warm up is at least 15 min and power applied should perform before
recording frequency error.

b. EUT is connected the external power supply to control the DC input power. The test
voltage range is from minimum to maximum working voltage. Each step shall be record

the frequency error rate.
c. The temperature range step is 10 degrees in this test items. All temperature levels shall

be hold the £0.5°C during the measurement testing. The each temperature step shall

be at least 0.5 hours, consider the EUT could be test under the stability condition.

NOTE: The frequency error was recorded frequency error from the communication

simulator.

3.4.2 TEST SETUP

COMMUNICATION OVEN ROOM

SIMULATOR

ANTENNA

FXTERNAL POWER SOURCE

EUT
DC POWER SUPPLY
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3.4 OCCUPIED BANDWIDTH MEASUREMENT

3.41 TEST PROCEDURES

The EUT makes a call to the communication simulator. All measurements were done at low,
middle and high operational frequency range. The communication simulator station system
controlled a EUT to export maximum output power under transmission mode and specific
channel frequency. Use OBW measurement function of Spectrum analyzer to measure

99 % occupied bandwidth.

3.4.2 TEST SETUP

COMMUNICATION

SIMULATOR POWER SPLITTER _I: SPECTRUM
ANALYZER

EUT
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3.5 BAND EDGE MEASUREMENT
3.6.1 TEST PROCEDURES

a. All measurements were done at low and high operational frequency range.

b. The center frequency of spectrum is the band edge frequency and span is 1~5 MHz.
RBW of the spectrum is 30kHz and VBW of the spectrum is 100kHz. (LTE bandwidth
1.4MHz).

c. The center frequency of spectrum is the band edge frequency and span is 1~5 MHz.
RBW of the spectrum is 30kHz and VBW of the spectrum is 100kHz. (LTE bandwidth
3MHz).

d. The center frequency of spectrum is the band edge frequency and span is 1~5 MHz.
RBW of the spectrum is 100kHz and VBW of the spectrum is 300kHz. (LTE bandwidth
5MHz).

e. The center frequency of spectrum is the band edge frequency and span is 1~5 MHz.
RBW of the spectrum is 100kHz and VBW of the spectrum is 300kHz. (LTE bandwidth
10MHz).

f. The center frequency of spectrum is the band edge frequency and span is 1~5 MHz.
RBW of the spectrum is 200kHz and VBW of the spectrum is 600kHz. (LTE bandwidth
15MHz).

g. The center frequency of spectrum is the band edge frequency and span is 1~5 MHz.
RBW of the spectrum is 300kHz and VBW of the spectrum is 1000kHz. (LTE bandwidth
20MHz).

h. Set the spectrum with RMS detector.
i. Record the AVG trace plot into the test report.

3.6.2 TEST SETUP

COMMUNICATION

SIMULATOR POWER SPLITTER | SPECTRUM
ANALYZER

EUT
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3.6 CONDUCTED SPURIOUS EMISSIONS

3.7.1 TEST PROCEDURE

a. The EUT makes a phone call to the communication simulator. All measurements were
done at low, middle and high operational frequency range.

b. Measuring frequency range is from 30 MHz up to a frequency inclouding its 10t

harmocin. RBW=1MHz and VBW=3MHz is used for conducted emission measurement.

3.7.2 TEST SETUP

COMMUNICATION

SIMULATOR POWER SPLITTER _I: SPECTRUM
ANALYZER

EUT
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3.7 PEAKTO AVERAGE RATIO

3.7.1 TEST PROCEDURES

1. Set resolution/measurement bandwidth = signal’s occupied bandwidth;

2. Set the number of counts to a value that stabilizes the measured CCDF curve;

3. Record the maximum PAPR level associated with a probability of 0.1%.

3.7.2 TEST SETUP

COMMUNICATION
SIMULATOR

SPLITTER

SPECTRUM
ANALYZER

EUT
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4 PHOTOGRAPHS OF TEST SETUP

Please refer to the attached file (Test Setup Photo).
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5 PHOTOGRAPHS OF THE EUT

Please refer to the attached file (External Photos report and Internal Photos).
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Important

(1) The test report is invalid without the official stamp of CVC;

(2) Any part photocopies of the test report are forbidden without the written

permission from CVC,;

(3) The test report is invalid without the signatures of Approval and Reviewer;
(4) The test report is invalid if altered;

(5) Objections to the test report must be submitted to CVC within 15 days.

(6) Generally, commission test is responsible for the tested samples only.

“ N ”» 13

(7) As for the test result “-” or “N” means “not applicable”, “/" means “not test”,

“‘P” means “pass” and “F” means “fail’

Address: No. 1301-14&16, Guanguang Road, Xinlan Community, Guanlan
Subdistrict, Longhua District, Shenzhen, Guangdong, China
Post Code: 518110 Tel: 0755-23763060-8805

Fax: 0755-23763060 E-mail: sz-kf@cvc.org.cn

http://www.cvc.org.cn
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